Page 1 of 302

TOWN COUNCIL MEETING
Jamestown Town Hall
Rosamond A. Tefft Council Chambers
93 Narragansett Avenue
Monday, December 16, 2024
6:00 P.M.

THIS MEETING WILL BE CONDUCTED IN PERSON ONLY.

THIS MEETING WILL BE LIVE STREAMED: To view the meeting with no interaction:
https://jamestownri.gov/how-do-i/watch-live-streamed-town-meetings

The public is welcome to participate in this Town Council meeting. Open Forum offers citizens the
opportunity to clarify an item on the agenda, address items not on the agenda, or comment on a
communication or Consent Agenda item. Citizens are welcome to speak to the subject of a Public Hearing
and are allowed to speak at the discretion of the Council President or a majority of Councilors present, or
[...]
ruling or finding would materially adversely affect the transactions contemplated
hereby or which, in any way, would adversely affect the validity of enforceability
of this Agreement.

The Owner hereby represents and warrants to Company as follows:

14.4

14.5

14.6

14.7

14.8

The Owner has full power and authority to perform and observe its covenants
contained in this Agreement, has taken all action necessary for the execution,
delivery and performance of this Agreement and to carry out and consummate all
transactions contemplated hereby, and this Agreement has been duly authorized,
executed and delivered by the Owner and constitutes the legal, valid and binding
obligation of the Owner, enforceable against it in accordance with its terms.

The authorization, execution, delivery and performance of this Agreement, the
compliance with the terms and conditions hereof and the consummation of the
transactions herein contemplated on part of the Owner do not and will not (1) violate
any laws or any regulation, order, injunction or decree of any court, governmental
body, agency or other instrumentality or (ii) result in a breach of any of the terms
and conditions or, or constitute a default under, or result in the creation or
imposition of any mortgage, lien, charge or encumbrance of any nature whatsoever
upon any of the properties of assets of the Owner pursuant to the terms of any
agreement or other instrument to which the Owner is a party or by which the Owner
or any of its properties is bound.

There is no action, suit, proceeding, inquiry or investigation, at law or in equity,
before or by any court, public board or body pending or threatened in writing
against or affecting the Owner or any basis thereof, wherein an unfavorable
decision ruling or finding would materially adversely affect the transactions
contemplated hereby or that in any way would adversely affect the validity of
enforceability of this Agreement.

The Owner has obtained and is in compliance in all respects with all permits and
approvals that are necessary to operate the Project.

Except as has been disclosed by Owner to Company, Owner has not entered into,
and is not subject to, any agreement, consent order, decree, judgment, license,

14



15.

Page 106 of 302

permit condition, notice of violation, or other directive of any Governmental Entity
in existence as of the date hereof that relates to the operation of the Project.

14.9 To Owner’s knowledge, there are no actual or suspected past or present Hazardous
Substances, or Releases of Hazardous Substances on, at, or otherwise affecting the
Project, the operation of the Project, any facilities associated with the Project, or
those persons who operate or otherwise are expected to have access to the Project.

Rev. Proc. 2017-13 Compliance. It is the intent of the Owner and Company that this
Agreement shall be construed and applied so as to constitute a management contract that
does not result in private business use of property financed by the Owner within the
meaning and intent the applicable provisions of the Internal Revenue Code and related
regulations, rulings and revenue procedures (including without limitations Rev. Proc.
2017-13, as amended and supplemented). Accordingly, Company agrees that it is not
entitled to and will not take any tax position that is inconsistent with being a service
provider to the qualified user with respect to the managed property. In the event this
Agreement results in the private business use of the managed property by either the Internal
Revenue Service or a court of competent jurisdiction, the parties shall attempt, in good
faith, to renegotiate the terms of this Agreement so as to bring this Agreement into
compliance with the Internal Revenue Code.

[The signatures of the parties appear on the following page.]

15



Page 107 of 302

Both parties indicate their approval of this Agreement by their signatures below, and each party
warrants that all corporate or governmental action necessary to bind the parties to the terms of this
Agreement has been and will be taken.

Town of Jamestown, Rhode Island Veolia Water North America-Northeast,
LLC
By: By:
Name: Name:
Title: Title:
CERTIFICATE OF COUNSEL

The undersigned, as counsel for the Town of Jamestown, Rhode Island (“Owner”) in this
transaction, hereby certifies that (s)he has examined the circumstances surrounding the selection
of Veolia Water North America-Northeast, LLC (“Company”) and the award and letting of the
foregoing contract to Company by Owner, and has found that said selection and award process
comply with the procurement laws of the State of Rhode Island and Owner.

Date:

Counsel for Owner

16



Al

A2

A3

A4

AS

A.6

A7

A8

A9

Page 108 of 302

APPENDIX A

DEFINITIONS

“Adequate Nutrients” means plant influent nitrogen, phosphorus and iron contents
proportional to BODs in the ratio of five (5) parts nitrogen, one (1) part phosphorus, and
one-half (0.5) part iron for each one hundred (100) parts BODs.

“Annual Fee” means a predetermined, fixed sum for Company’s services. The Annual Fee
includes Cost and profit.

“Biologically Toxic Substances” means any substance or combination of substances
contained in the plant influent in sufficiently high concentration so as to interfere with the
biological processes necessary for the removal of the organic and chemical constituents of
the wastewater required to meet the discharge requirements of Owner’s Certificate of
Approval. Biologically toxic substances include, but are not limited to, heavy metals,
phenols, cyanides, pesticides and herbicides.

“Capital Expenditures” means any expenditures for (1) the purchase of new equipment or
facility items that cost more than Five Thousand Dollars ($5,000); or (2) major repairs
which significantly extend equipment or facility service life and cost more than Five
Thousand Dollars ($5,000) or (3) expenditures that are planned, non-routine and budgeted
by Owner.

“Commencement Date” shall mean December 1, 2024.

“Cost” means all Direct Cost and indirect cost determined on an accrual basis in accordance
with generally accepted accounting principles.

“Direct Cost” means the actual cost incurred for the direct benefit of the Project including,
but not limited to, expenditures for project management and labor, employee benefits,
chemicals, lab supplies, Repairs, repair parts, maintenance parts, safety supplies, gasoline,
oil, equipment rental, legal and professional services, quality assurance, travel, office
supplies, other supplies, uniforms, telephone, postage, utilities, tools, memberships and
training supplies.

“Emerging Contaminants” means a chemical or compound, including but not limited to
PFOA, PFOS and PFAS, for which a national primary drinking water regulation has not
been promulgated and that may have an adverse effect on the health of individuals.

“Hazardous Substance” means any waste, substance, object, or material deemed
hazardous under applicable law, including (a) “hazardous substances” as defined in the
Comprehensive Environmental Response, Compensation and Liability Act of 1980, as
amended; (b) “hazardous waste” as defined in the “hazardous waste” under the Resource,
Conservation and Recovery Act; and (c) “emerging contaminants” as identified by the U.S.

17



A.10

A1l

A 12

A.13

A.14

A.15

A.l6

Page 109 of 302

Environmental Protection Agency or other governmental authorities due to their potential
for adverse impacts to human health or the environment, specifically including, without
limitation, perfluoroalkyl and polyfluoroalkyl substances (“PFAS”) such as
perfluorooctanoic acid (“PFOA”) and perfluoro octane sulfonate (“PFOS”). As used
herein, “Hazardous Substances” also means materials, equipment, physical property, soil,
groundwater or stormwater that are contaminated with Hazardous Substances.

“Maintenance” means those routine and/or repetitive activities required or recommended
by the equipment or facility manufacturer or by Company to maximize the service life of
the equipment, sewer, vehicles and facilities.

[Intentionally omitted.]

“Project” means all equipment, vehicles, grounds, rights of way, sewers and facilities
described in Appendix B and, where appropriate, the management, operations and
maintenance of such.

“Release” means any spilling, leaking, pumping, pouring, emitting, emptying, discharging,
injecting, escaping, leaching, dumping, or disposing into the environment.

“Repairs” means those non-routine/non-repetitive activities required for operational
continuity, safety and performance generally due to failure or to avert a failure of the
equipment, sewer, vehicles or facilities or some component thereof.

“State” means the State of Rhode Island.

“Unforeseen Circumstances” shall mean any event or condition which has an effect on the
rights or obligations of the parties under this Agreement, or upon the Project, which is
beyond the reasonable control of the party relying thereon and constitutes a justification
for a delay in or non-performance of action required by this Agreement, including but not
limited to (1) an act of God, landslide, lightning, earthquake, tornado, fire, explosion, flood,
failure to possess sufficient property rights, acts of the public enemy, war, blockade,
sabotage, insurrection, riot, epidemic, pandemic, or civil disturbance, (ii) preliminary or
final order of any local, province, administrative agency or governmental body of
competent jurisdiction, (ii1) any change in law, regulation, rule, requirement, permit,
interpretation or statute adopted, promulgated, issued or otherwise specifically modified or
changed by any local, province or governmental body, (iv) labor disputes, strikes, work
slowdowns or work stoppages, but excluding labor disputes, strikes, work slowdowns or
work stoppages by employees of Company; and (v) loss of or inability to obtain service
from a utility necessary to furnish power for the operation and maintenance of the Project.

APPENDIX B

DESCRIPTION OF PROJECT

18



Page 110 of 302

Jamestown Membrane Water Treatment Plant

The water treatment plant is a direct ultrafiltration membrane plant constructed in 2008 with a 0.5
MGD capacity. It is comprised of two (2) (Zee Weed 500D) treatment trains and uses Alum for
coagulation. Filtration is followed by sodium hypochlorite for disinfection.

The raw water receives primary treatment in the form of chlorine dioxide at a pre-treatment facility
located on the transmission main before it enters the water treatment facility property. Raw water
is then pumped into the treatment building from an onsite tank and station.

Corrosion Control

Water from the membrane plants flows to an on-site underground clear well and is pumped into
the distribution system through two (2) high service (HS) facilities. Finished water entering the
distribution system receives Zinc-orthophosphate for corrosion control treatment.

Residuals Handling Facility

Wastewater/backwash from the treatment facility flows into an equalization tank where it is
pumped into two settling tanks and clarifier tank to remove solids before discharging to
Narragansett Bay under a RIPDES permit. Solids are transported off-site for disposal.

Storage Tanks

There are two-1 million gallon stand pipes for water storage located on Howland Avenue in the
Village. The system operates as a single pressure zone.

19



Page 111 of 302

APPENDIX C

WATER TREATMENT CHARACTERISTICS

C-2.1 The water treatment plant has the following design characteristics:

A capacity of 0.50 MGD of finished water production with ability for chemical additions,
flocculation, sedimentation and filtration based on _ gallons per minute per square foot
of filter area. The water treatment plant has the capability for post treatment by chlorination
and fluoridation. The average daily flow of raw wateris  MGD per day.

The raw water has the following characteristics

NTU Raw
pH Low
pH High
Alkalinity
Hardness

C-2.2 Company will operate the water treatment plant so that the finished water will meet the
following standards:

Parameter Performance Indicator

1. Turbidity Consistent with Federal SDWA, Surface Water
Treatment Rule

2. Disinfection Consistent with Federal SDWA, Surface Water
Treatment Rule
Chlorine - >1.0 mg/I leaving the plant

3. pH 7.0 - 8.5 (Optimum 7.4)

C-2.3 The daily flows and raw water characteristics set forth in Paragraph C-2.1 are the actual
twelve (12) months’ average for the period ended

20



Page 112 of 302

APPENDIX D

INSURANCE COVERAGE

Company shall maintain:

1.

7.

8.

Statutory workers’ compensation for all Company employees at the Project as
required by the State.

Employers' Liability coverage in an amount of $1,000,000.

Commercial general liability insurance, insuring Company’ negligence, in an
amount of $5,000,000 per occurrence and $10,000,000 aggregate, for bodily injury
and/or property damage.

Professional Liability coverage in an amount of $2,000,000.

Automobile liability insurance for all owned (if any), non-owned and hired
automobiles in an amount of $1,000,000.

Contractor’s Pollution Liability insurance with a limit of $5,000,000 per occurrence
and $10,000,000 aggregate.

Business Interruption insurance in an amount equal to the Annual Fee.

Cybersecurity Insurance coverage in an amount equal to $2,000,000.

Owner shall maintain:

1.

Statutory workers’ compensation for all of Owner’s employees associated with the
Project as required by the State.

Property insurance on a “special form causes of loss” form or its equivalent for
Owner’s owned, leased, rented or personal property at replacement cost with
business interruption coverage.

Automobile liability insurance for all owned (if any), non-owned and hired
automobiles in an amount of $1,000,000.

Each party shall cause the other party to be included as additional insured on the above insurance
policies (except workers’ compensation) and shall provide the other party at least thirty (30) days’
notice of the cancellation of required policies. Each Party shall waive subrogation in favor of the
other Party. Additionally, each Party’s insurance policies shall waive, or be endorsed to waive,
rights of recovery by subrogation in favor of the other Party.

21



Page 113 of 302

The Company shall maintain a performance bond to secure its services to the Owner. The
performance bond shall be in an amount equal to the Annual Fee for the first year of the term.

22



Page 114 of 302

Add to Appendix A:

“Municipal Employee” means the employee of the Owner working on, or in connection with,
the operation, maintenance, repair and management of the Project as of the date hereof.

Add this qualifier to the first sentence of Section 2.1:

Except as otherwise provided herein,

Add New Section 2.22 to the O&M Agreement:

2.22.1

2.22.2

The Company has agreed to use the services of the Municipal Employee in
connection with its duty to operate, maintain, and repair the System. As provided
herein, Company shall manage the operation of the System using the services of
the Municipal Employee. The Owner and Company acknowledge and agree that
the Municipal Employee’s job title, duties, compensation, and benefits may
change from time to time in accordance with the provisions of the applicable
collective bargaining agreement between the Town and the union representing the
Municipal Employee.  The Parties understand and acknowledge that the
Municipal Employee is the employee of the Owner, subject to all rights and
privileges afforded to public employees as provided by the laws and ordinances of
the State and Town, respectively, and this Agreement is conditioned upon such
Municipal Employee being paid by the Town pursuant to the compensation
provisions of the collective bargaining agreements by and between the Town and
the union representing the Municipal Employee. Notwithstanding any other
provision herein, Company shall not be deemed the employer, individually or
jointly, of the Municipal Employee.

The Company shall direct said Municipal Employee in the performance of his/her